
   Biosolids Management Plan 

For 

The City of Molalla 
 

NPDES Permit No. 101514  

File No. 57613 
 

September 10, 2013 
 

City of Molalla Wastewater Treatment Facility 

12424 S. Toliver Rd. 

Molalla OR 97038 

 

Contact: Jon Patrick 

(503) 829-5407 

 



2 

 

 

TABLE OF CONTENTS 

 
Page 

 

Introduction                                                                                                                                  3 

 

Solids Management History                                                                                                         3 

 

Wastewater Treatment Facility                                                          4 

 

Biosolids Treatment Processes                                                                                5 

 

Biosolids Storage                                                                                                                         6 

 

Transportation                                                                                                                              6 

 

Remedial Procedures                                                 7 

 

Monitoring and Reporting                                                                                 7 

 

Biosolids Characteristics               9 

 

Land Application Plan                                                                                                                 10 

 

 

LIST OF APPENDICES 

A BSMP Approval Letter from DEQ (reserved) 

B Wastewater Facility Design Specifications and Illustrations  

C Solids Sampling Plan and DEQ Approval Letter 

D Sampling Results and Agronomic Application Rate Calculations 

E Public Notification Documents 

F Proposed Site Authorization Information 

G  Existing Site Authorization Information 

H Spill Contingency Plan  

 

 

 



3 

 

 

INTRODUCTION 

 

This document updates and amends the 1999 Biosolids Management Plan (BSMP) for the City 

of Molalla’s Wastewater Treatment Facility (Molalla WWTF). Molalla WWTF’s biosolids 

program is governed by Oregon Administrative Rule (OAR) 340-050 and by the Code of Federal 

Regulations (CFR) Section 40, Part 503. The program is also guided by the Department of 

Environmental Quality’s (DEQ’s) Internal Management Directive (IMD): Implementing 

Oregon’s Biosolids Program. The BSMP is being updated to address the requirements of OAR 

340-050 and the IMD, but also to serve as a tool for Molalla WWTF’s administration and 

operations staff involved with the biosolids program. The BSMP is scheduled for future updates 

at each renewal of the City’s NPDES permit. The updated BSMP is part of the City’s NPDES 

permit and is enforceable. 

 

The City of Molalla owns and operates a wastewater collection and treatment system located at 

12424 S. Toliver Road in Molalla, Oregon.. The treatment plant serves a population of about 

8000 people. The wastewater that the city treats is primarily residential with a few restaurants 

and no major industrial dischargers. The designed average dry weather flow is 0.800 million 

gallons per day (MGD).  Actual flows during the dry season averaged 0.899 MGD and during 

the wet season averaged 1.887 MGD.  The peak flow design capacity is 4.000 MGD. Details of 

the treatment plant are provided in Appendix A.    

 

Treated effluent is discharged November 1
st
 to May 31

st
 to the Molalla River at river mile 20.  In 

summer effluent is beneficially reused for irrigation.  

 

 

SOLIDS MANAGEMENT HISTORY 

 

The lagoon system of treatment allows the plant to go for long periods of time between solids 

removals from the lagoons. This longer storage and digestion time makes it hard to determine the 

quantity of solids that accumulate in the lagoon. However, due to the long term storage, the 

solids are in well-digested and fairly inert.  

 

Between the time when the plant was put into service in 1978 and 1999 there was one poor 

attempt made at biosolids removal in 1989. It did not go well due to poor quality dredging 

equipment. To date the 1999 biosolids removal has been the only successful removal. They were 

able to remove approximately 712 dry tons and direct inject it into the neighboring field. In 2010 

there was another poor attempt at removal by a contracted company that was only successful in 

removing approximately 55 dry tons of solids. They wet hauled the solids to another facility for 

processing which was very expensive.  

 

Over time the solids have built up and have caused problems for the plant. Solids get disturbed 

by the agitation of the water by wind and rain, which increases the amount of solids entering 

number two lagoon. The buildup of solids also decreases the aerobic zone available in the pond, 

which decreases treatment efficiency and can lead to odor problems. Since we need to leave a 



4 

 

nice cap of water over the sludge to avoid nuisance odors we cannot lower the level of water in 

number one lagoon below the sludge level.  

 

Biosolids contain nutrients and organic matter that can be safe and beneficial to farmers. The 

recycling of biosolids by farmers is also economical for the farmer and the treatment plant. The 

farmer receives nutrients that he doesn’t have to pay for and the treatment plant doesn’t have to 

pay to haul it to a landfill.  

 

 

WASTEWATER TREATMENT FACILITY  

 

Liquids Processing 

 

The City of Molalla wastewater treatment plant is an aerated lagoon system. It has one aeration 

basin and two lagoons operated in series. The first holding pond is approximately 11.4 acres. The 

second holding pond is 13.6 acres. Both ponds have an operating depth of 3 to 12 feet. The 

majority of the sludge builds up on the west end of number one lagoon. 

 

The first stage of treatment is the headworks. The headworks is made up of a mechanical fine 

screen system with a manual bar rack for high flows. Its design capacity is 9.25mgd. The water 

then flows through a 12-inch Parshall flume to measure the flow before entering the aeration 

basin. The aeration basin adds dissolved oxygen and mixing with six ten hp mechanical aerators. 

The influent flow is mixed with the return waste skimmed off the DAFs and the backwash water 

from the filters. The aeration basin has a capacity of 1.33MGD. From there wastewater is 

pumped to number one lagoon by the transfer pump station. The transfer pump station is made 

up of two 112hp pumps and one 50hp pump.  It has a peak capacity of 11.23MGD.  Number one 

lagoon has a capacity of 45million gallons and gravity flows into lagoon number two with a 

capacity of 53Million gallons. From there two Dissolved Air Floatation units use a process of 

adding dissolved oxygen and polymer to float and settle solids. They have a design capacity of 

2.0 mgd each. It then gravity flows through sand and anthracite coal filters where any floating 

impurities are trapped on the surface and the majority of other solids are caught in the sand and 

anthracite. Each filter has a design capacity of one million gallons a day. The filter effluent 

gravity flows into the chlorine contact basin. Calcium hypochlorite is used for disinfection. A 

chlorine solution is added to the line prior to entering the contact basin and is followed by an 

inline mixer. It is then pumped five miles to the discharge monitoring station by the effluent 

pump station, which consists of two 300hp vertical pumps rated for 5 MGD each. The discharge 

monitoring station is where ascorbic acid is added to dechlorinate the effluent before it 

discharges into the Molalla River. 

 

There have been several upgrades made to the process since the facility’s previously approved 

biosolids management plan in 1999. In 2000 an effluent pump station was built. It included two 

300hp vfd controlled pumps and a 750kw backup generator. Construction of the 

effluent/irrigation line was also started. In 2002 the new transfer pump station was built. Along 

with the transfer force main. The new automated fine screen was also added in 2002 replacing 

the old comminuter at the headworks. In 2007 a new Dissolved Air Floatation (DAF) unit was 



5 

 

installed along with the four sand and anthracite coal filters replacing the two old ones. In 2011 

we upgraded the old chlorine gas system to a safer calcium hypochlorite system for disinfection. 

See attached facility drawings for more information (Appendix A). 

 

Solids Processing 

 

Solids flow into number one lagoon after the aeration basin where everything settles out. Most of 

the solids settle out in the first section of number one lagoon. This fast settling is attributed to the 

combination of aeration and the mixing of polymer left in solids removed from the DAF units. 

The majority of solids have been in the lagoons for several years. Solids break down 

anaerobically over a long period of time. 

 

The solids are covered with a layer of water that keeps them from causing odor problems. 

The City of Molalla plans to apply 289 dry tons per year in the years that solids are applied. 

When field application is not available the solids will be anaerobically digested in the bottom of 

number one lagoon. 

 

Septage Processing 

 

The City of Molalla does not receive septage at this time. 

 

Pretreatment Program 

 

The City of Molalla is not required at this time to implement an industrial wastewater 

pretreatment program, as the city does not currently have a significant source of industrial 

wastewater.   

 

 

BIOSOLIDS TREATMENT PROCESSES 

 

Under 40 CFR Part 503 and Oregon Administrative Rules Chapter 340 Division 50, pathogen 

reduction and vector attraction reduction for biosolids must be met prior to land application. 

Vector attraction reduction requirements can also be met at the time of land application if 

biosolids are direct injected below the surface of the land or incorporated into the soil within 6 

hours after application to the land. Biosolids are categorized as Class A or Class B depending on 

the method used to determine pathogen reduction. Biosolids may also be classified as 

exceptional quality (EQ) if the product meets: pollutant concentration limits in 40 CFR Part 503, 

one of the class A pathogen reduction alternatives in 40 CFR 503.32(a), and one of the vector 

attraction reduction options in 40 CFR 503.33(b) (1) through (8). To meet regulatory 

requirements, pathogen reduction method other than what is specified in this biosolids 

management plan. 

 

The City of Molalla will certify in writing that Class B pathogen requirements and vector 

attraction reduction requirements are met. The City of Molalla will also notify the Department in 

writing and obtain written approval prior to any process change that would use a pathogen 



6 

 

reduction or vector attraction reduction method other than what is specified in this biosolids 

management plan.   

 

Pathogen Reduction 

 

Pathogen reduction requirements of 40 CFR Part 503 and OAR 340-050 are met through 

Alternative #1 for Class B biosolids in 40 CFR 503.32(b)(2): The geometric mean of the density 

of fecal coliform of seven representative samples shall be less than either 2 million Most 

Probable Number (MPN) or 2 million Colony Forming Units (CFU) per gram of total solids (dry 

weight basis).  

 

Vector Attraction Reduction 

 

Vector attraction reduction requirements of 40 CFR Part 503 are met through Option #2 in 

503.33(b)(2):  Less than 17% additional volatile solids loss during bench-scale anaerobic batch 

digestion of the sewage sludge for 40 additional days at 30ºC to 37ºC (86ºF to 99ºF). Biosolids 

meet this requirement through years of anaerobic digestion in the bottom of number one lagoon. 

 

 

BIOSOLIDS STORAGE  

 

Treatment Facility 

 

From the number one lagoon the liquid biosolids are pumped to a truck for land application. The 

lagoon can hold several years’ accumulation of solids when land application is not available. 

 

Staging 

 

There will be no staging of biosolids since the City of Molalla will load the truck and wet apply 

biosolids the same day. 

 

Field Storage 

 

Field storage is not needed at this time because the City of Molalla plans to wet apply the 

biosolids.   

 

 

TRANSPORTATION 

 

The City of Molalla owns the tanker truck used to transport biosolids from the wastewater 

treatment facility to authorized land application sites.  The city of Molalla employees operate the 

tanker truck.  The City of Molalla is able to handle the volume of biosolids produced through 

these transportation practices. 

 



7 

 

Liquid biosolids are loaded from the west end of number one lagoon at the treatment facility into 

a tanker truck for land application. For a map of the location of section one of lagoon one see the 

included map in appendix C on page 24. The biosolids will be pumped to the tanker truck by a 

dredge.  The truck will be parked on the dike between lagoon #1 and lagoon #2 for filling. If any 

material is spilled it will go back into one of the lagoons. Any remaining material will be cleaned 

up immediately. 

 

  

REMEDIAL PROCEDURES 

 

All spills into waters of the state or spills on the ground surface that are likely to enter waters of 

the state will be reported immediately to Oregon Emergency Response System (OERS) at 1-800-

452-0311 and the Department’s regional biosolids specialist at (503) 229-5347.  All spills of 50 

gallons or more on the ground surface will be reported to OERS and the Department’s regional 

biosolids specialist within 24 hour(s) of the spill incident. 

 

Spill During Transportation of Biosolids 

 

The City of Molalla is responsible for cleanup of any biosolids spills that occur while 

transporting to land application sites.  If a spill occurs during the transport of biosolids between 

the wastewater treatment facility and the land application site, the City of Molalla will: 

 Contain the spill. 

 Post the area and set up temporary fencing if there is a potential for public exposure. 

 Remove spilled biosolids with a vactor trailer. 

 Cover the area with dry lime if needed  

 Apply absorbent (e.g., sand) if needed  

 Transport spilled product to a Department authorized biosolids land application or 

disposal site.   

 

See spill contingency plan for more information (Appendix G). 

 

 

MONITORING AND REPORTING 

 

Monitoring and Sampling Program 

 

All monitoring and reporting will be conducted in accordance with the City of Molalla’s NPDES 

permit.   Monitoring of biosolids generated by the Molalla WWTF is required only when the 

biosolids are dredged from the lagoons and land applied as a fertilizer and/or soil amendment for 

agricultural crops. The City conducted sampling, analysis, and measurement of solids in the 2 

lagoons in July 2012 to determine if the solids accumulated meet the requirements for land 

application to agricultural land as allowed under federal and state biosolids rules.  The solids 

sampling and analyses was conducted in accordance with Molalla’s Biosolids Sampling Plan, 

approved by the Department on June 18, 2012, and presented in Appendix B.  Results of the 



8 

 

solids monitoring are provided in Appendix C and in the Biosolids Characteristics section of this 

BSMP.  

Record keeping and Reporting Procedures  

 

The City of Molalla as the preparer and land applier of biosolids is required to maintain records 

to demonstrate that federal and state biosolids requirements are met.  Records will be kept on file 

by the City of Molalla, and will be available upon request by the Department.  Monitoring and 

sampling records will be retained for a period no less than 5 years, unless otherwise required by 

the NPDES permit or a site authorization letter.  The minimum required records include the 

following information: 

 Pollutant concentrations of each parameter stated in the permit, 

 Pathogen requirements for Class B biosolids as stated in the permit, 

 Vector attraction reduction requirements as stated  in the permit,  

 Description of how the management practices in 40 CFR §503.14 and site restrictions in 

40 CFR §503.32(b)(5) are met for each biosolids land application site (, and 

 Certification that the information submitted is accurate to determine compliance with 

pathogen and vector attraction reduction requirements, and site restriction/management 

requirements.  

 

Annual Reporting 

 

A biosolids annual report is required to be submitted to the Department each year by February 

19
th

 or as required by the permit if bulk biosolids have been land applied, or biosolids derived 

products were sold or given away the previous year.  The report will include information on 

biosolids handling activities and data (i.e., monitoring results, nutrient loading rates) from the 

previous calendar year.  Some of the information required with the annual report includes:   

 Daily site logs or records, including date, time, and quantity (gallon, pounds) of 

nitrogen/acre land applied. 

 Map, including scale, showing the site and the land application location that coincides 

with the daily site application method  

 Signed copy of the certification statement (see next section on Certification Statement). 

 

Certification Statement 

 

The City of Molalla is capable of meeting Class B pathogen reduction and vector attraction 

reduction requirements.  As required under 40 CFR §503.17, the City of Molalla must retain a 

certification statement indicating whether compliance with pathogen reduction, vector attraction 

reduction, and certain site restrictions have been met.  The certification statement must be 

retained for a period of five years, and must be submitted with the annual report that is due 

February 19
th 

or as required by the permit.  The City of Molalla will retain the following 

certification statement and it will be signed by a principal executive officer or ranking elected 

official or their duly authorized representative (e.g., individual or position having responsibility 

for the overall operation of the system, such as the position of plant manager, supervisor, 

superintendent or equivalent responsibility). 



9 

 

 

 “I certify, under penalty of law, that the information that will be used to determine 

compliance with the Class B pathogen requirements in 40 CFR §503.32(b) alternative #1, 

the vector attraction reduction requirement in 40 CFR §503.33(b) option 2, and the site 

restrictions in 40 CFR §503.32(b)(5) for each site on which Class B sewage sludge was 

applied, was prepared under my direction and supervision in accordance with the system 

designed to ensure that qualified personnel properly gather and evaluate this information.  

I am aware that there are significant penalties for false certification, including the 

possibility of fine and imprisonment.” 

 

 

Signature____________________________________Date_______________________ 

 

The City of Molalla is also required as the land applier to certify that the management practices 

in 40 CFR §503.14 are being met.  This certification includes that biosolids are being land 

applied at approved agronomic loading rates as specified in Department issued site authorization 

letters.    

 

“I certify, under penalty of law that the management practices in 40 CFR §503.14 have 

been met for each site on which bulk biosolids is applied.  This determination has been 

made under my direction and supervision in accordance with the system designed to 

ensure that qualified personnel properly gather and evaluate the information used to 

determine that the management practices have been met.  I am aware that there are 

significant penalties for false certification, including the possibility of fine and 

imprisonment.” 

 

 

Signature____________________________________Date_______________________ 

 

 

BIOSOLIDS CHARACTERISTICS 

 

Pollutant Characteristics 

 

The following table is a representative biosolids analysis for pollutant characteristics.  This data 

and all previous data indicate that pollutant concentrations for all regulated pollutants have been 

met. 

 

Parameter 

Biosolids 

Analytical Result 

(mg/kg) 

Sample Date 

40 CFR §503.13(b)(3) 

Pollutant Concentration 

Limits (mg/kg) 

Arsenic (As) 7.88 6/18/2012 41 

Cadmium (Cd) 2.39 6/18/2012 39 

Chromium (Cr) 35 6/18/2012 - 

Copper (Cu) 277 6/18/2012 1500 



10 

 

Lead (Pb) 60.9 6/18/2012 300 

Mercury (Hg) 1.76 6/18/2012 17 

Molybdenum (Mo) 21.7 6/18/2012 - 

Nickel (Ni) 20.9 6/18/2012 420 

Selenium (Se) 4.06 6/18/2012 100 

Zinc (Zn) 882 6/18/2012 2800 

 

Nutrient Characteristics and Other Parameters 

 

The following table is a representative biosolids analysis for nutrient characteristics and other 

parameters.    

 

Parameter/measurement unit 

Biosolids 

Analytical 

Result 

Sample Date 

Total solids, percent 9.2% 6/18/2012 

Volatile solids, percent 32.8% 6/18/2012 

TKN, percent 2.283% 6/18/2012 

NO3-N, percent <0.027% 6/18/2012 

NH4-N, percent 0.576% 6/18/2012 

Phosphorus (P), percent 2.130% 6/18/2012 

Potassium (K), percent 0.050% 6/18/2012 

pH, standard unit 7.0 6/18/2012 

 

 

LAND APPLICATION PLAN 

 

One hundred percent of biosolids generated by City of Molalla will be beneficially used through 

land application.  The following biosolids land application plan outlines agronomic application 

rate and site crops, where biosolids are land applied, site selection criteria for a new site, and site 

and crop management practices.   

 

Agronomic Application Rate and Site Crops 

 

Class B biosolids are required to be land applied to a site at a rate that is equal to or less than the 

agronomic rate for the site.  An agronomic rate is the whole biosolids application rate (dry 

weight basis) designed to provide the annual total amount of nitrogen needed by a crop and to 

minimize the amount of nitrogen passing below the root zone of the crop or vegetation to 

groundwater. 

 

The annual application rate for pasture is 100 pounds available nitrogen (N) per acre, unless the 

application site demonstrates additional nitrogen is required to match crop uptake rates. The land 

application sites authorized for use can assimilate the total plant available nitrogen the biosolids 

provide on an annual basis.  Specific site agronomic loading rates are stated in the Department 

issued site authorization letters.   



11 

 

 

Site Inventory of Existing and Potential Sites 

 

The City of Molalla currently has one site authorized by the Department for land application of 

Class B biosolids and one site that is pending Department approval. Details of these sites are 

listed in the table below.  See Appendix F for maps and more site information. 

 

Biosolids Land Application Site Inventory 

Field ID   Township 

Range and section 

Tax lot numbers Total 

acres 

Spreadable 

Acres 

Department 

Authorized 

Date 

Jorgenson T5S R2E S7 1000, 1100, & 

1400 

76.1 62.3  

     1999 

Johnson T4S R2E S32 300 42.5 28 Pending 

 

 

Selection Criteria for a New Site  

 

If necessary, the City of Molalla will locate additional sites for land applying biosolids.  Prior to 

using any site for land application, the City of Molalla is required to receive a written site 

authorization letter from the Department.  The following site conditions will be considered when 

determining the suitability of a site for land application: 

 

 All sites will be located on agricultural or forestland in Clackamas County. 

 A site should be on a stable geologic formation not subject to flooding or excessive run-

off from adjacent land.   

 Minimum depth to permanent groundwater should be four feet and the minimum depth to 

temporary groundwater should be one foot at the time when application of liquid 

biosolids occurs. 

 Topography should be suitable for normal agricultural operations.  Liquid biosolids 

should not be land applied on bare soils when the slope exceeds 12 percent.  Dewatered 

or dried biosolids may be land applied on well-vegetated slopes up to 30 percent. 

 Soil should have a minimum rooting depth of 24 inches.  

 

Public Notification 

 

The City of Molalla is required to notify the public of the proposed land application activity.  

Each year prior to land application of biosolids, the City of Molalla should verify for those sites 

to be used for the year that the property owners who received prior notification have not 

changed.  If a property owner has changed, notification of the land application activity should be 

made to the new property owner and documented. See Appendix E for copies of public 

notification documents used by the City of Molalla. 

 

 

 



12 

 

Site Management Practices 

 

Site access restrictions and setbacks will be followed as outlined in the Department’s site 

authorization letters.  The City of Molalla will ensure that access is restricted by appropriate 

means as necessary, such as fencing or posting of signs at the land application site.  Biosolids 

land application will not occur in those areas designated as buffer strips and will be achieved 

through accurate measurement of the buffer area prior to commencing land application.  

 

Crop Management Practices 

 

The City will apply biosolids to pastured sites only during summer months and at rates that do 

not exceed 100 pounds of plant available nitrogen (PAN) per acre per year, or 100 lbs 

PAN/ac/yr.  Soil conditions must be favorable for application such that runoff, leaching, or soil 

compaction does not occur.  The timing of land application will take into consideration tilling 

and irrigation practices that may occur on an authorized site.   

 

The overall management of nutrients at the land application sites takes into account the amount 

of biosolids land applied, the amount of commercial fertilizers used and the amount of residual 

nutrients in the soil.  When additional sources of nitrogen (e.g., commercial fertilizer) are applied 

to a site, then the application of biosolids should be reduced to compensate for the additional 

nitrogen loading.  For more information, see Appendix F and Appendix D. 

  



13 

 

 

 

 

 

 

 

APPENDIX A BSMP Approval Letter From DEQ (Reserved) 

  



15 

 

 

APPENDIX B Wastewater Facility Design Specifications and Illustrations 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



16 

 

 



17 

 

 



18 

 

 
 



19 

 

 



20 

 

 



21 

 

APPENDIX C  Solids Sampling Plan 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



22 

 

 



23 

 

 

Lagoon Solids Sampling Plan 

 City of Molalla Water Pollution Control Facility 
2012  

 
The City of Molalla plans to dredge solids from Pond #1 at the wastewater plant and land-apply the solids at 

agronomic rates to two proposed pasture sites. No more than 290 dry tons of solids will be applied per year and the 

sampling will be conducted once per year. Should the city plan on hauling more than 290 dry tons for land 

application in the same year, the biosolids management plan and the sampling frequency may be revised. 

 

For sampling purposes, the lagoon (Pond #1) was sectioned into four quadrants (see site map attached). Since the 

majority of solids are built up in quadrant #1 and the City intends to dredge biosolids from quadrant #1 only, 

quadrant #1 was further divided into 10 subsections. Three individual samples will be collected from each 

subsection: one for the composite bench scale anaerobic digestion test, one for Fecal Coliforms, and one for metals, 

pH, and nutrients. Samples for the bench scale test and the metals, pH and nutrients tests will be composited into one 

sample at the treatment plant prior to transporting to Alexin Analytical for analysis.  

 

The samples will be collected from a boat with a sludge judge. The depth of the sludge blanket and the approximate 

depth of the sample below the surface of the sludge blanket will be recorded prior to collecting the samples. All the 

samples will be pulled from near the bottom of the sludge blanket because that is where we will be drawing solids. 

The samples will be received at Alexin Analytical within six hours after they are collected and a chain of custody 

report will be filled out showing the time, date, location, number of samples, name of person collecting the sample 

and what the sample will be tested for. If the sample is taken to the lab by someone other than the person sampling 

that will be noted on the chain of custody report as well as the time and date it is received by Alexin Analytical. 

Samples will be transported in a cooler with ice. 

 

Fecal Coliforms 
 

Samples for fecal coliform testing will be collected from each of the 10 subsections in Quadrant #1 and placed in 

100ml sterile bottles provided by Alexin Analytical. Each bottle will be labeled with the subsection it was sampled 

from.  

  

Class B Biosolids must meet the fecal coliforms requirement of less than 2,000,000 MPN or CFU per gram of dry 

solids before it can be land applied (40 CFR Part 503.32(b)(2)).  Results will be reported as MPN/100 g on a dry 

weight basis.  See attached copy of EPA/625/R-92/013 Appendix F. 

 

Bench scale Anaerobic Digestion  
 

Samples for the bench scale anaerobic digestion test will be composited from each subsection of quadrant #1. One 

500ml sample will be collected from each subsection and the sample containers will be completely filled and sealed 

tightly to void oxygen and maintain anaerobic conditions.  These samples will be taken to the lab at the wastewater 

plant and composited into a one-liter container that will also be completely filled and sealed tightly to void oxygen 

and maintain anaerobic conditions.  

 

Alexin Analytical will start the bench scale anaerobic digestion test the same day the samples are collected. The test 

consists of an initial total solids and total volatile solids determination, then subsamples of the composite are 

incubated under anaerobic conditions between 30 and 37 degrees Celsius for 40 days. The subsamples are tested 

again for total solids and total volatile solids with some samples being tested after the first 20 days. After the 40-day 

digestion period, volatile solids must be reduced by less than 17% to meet Vector Attraction Reduction requirements 

(40 CFR 503.33b opt. #2) described in the biosolids management plan. See attached copy of EPA /625/R-92/013 

Appendix D. 



24 

 

 

Metals, pH and Nutrients  
 

One 1-liter composite sample will be made from the 100 ml sample containers from each subsection for nutrients, 

pH and metals.  The specific metals to be analyzed are Arsenic, Cadmium, Copper, Lead, Mercury, Molybdenum, 

Nickel, Selenium and Zinc as required by 40 CFR Part 503.13.  The composite sample will also be analyzed for the 

following nutrients: Total Kjeldahl Nitrogen (TKN), Nitrate-nitrogen (NO3-N), Ammonia-nitrogen (NH4-N), 

Phosphorous, Potassium and pH.  

 

Nutrients, total solids and total volatile solids results will be reported as % dry weight and pH test results will be 

reported in standard units. 

 

 

  

 

 



25 

 

 



                                                                       26 

 

 
  

EPA/625/R - 

92 /013/Appendix D   



                                                                       27 

 

  



                                                                       28 

 

  



                                                                       29 

 

  



                                                                       30 

 

  



                                                                       31 

 

 



                                                                       32 

 

 
  

EPA/625/r - 92 /013  

Appendix F   



                                                                       33 

 

    



                                                                       34 

 

  



                                                                       35 

 

  



                                                                       36 

 

Appendix D:  Sample Results and Agronomic Rate Calculation  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  



                                                                       37 

 

  



                                                                       38 

 

  
  
 

 
 



                                                                       39 

 

 

 

 

 

 



                                                                       40 

 

 

 
 

 



                                                                       41 

 

 

 

 

 

 



                                                                       42 

 

 

 
 

 



                                                                       43 

 

 

 

 

 

 

Appendix E: Public Notification Documents  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
 

 

 

 

 

 

 

 

 

 

 

 

 



                                                                       44 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

Letter to Neighbors  

  

  

  

 Dear Neighbor,  

  

The city of Molalla Wastewater Treatment Plant is going to be delivering biosolids to a property in 
your area.   

  

Biosolids are a natural and organic byproduct of wastewater treatment. Through various treatment 

processes solids are stabilized, bacteria are killed and odors are reduced. Biosolids are a beneficial 
source of nutrients to the soil. Biosolids application can improve soil characteristics and greatly 

improve plant growth. Applications of biosolids reduce the need for chemical fertilizers. There is a 
flyer attached with more information.   

  

The use of biosolids is regulated by the Oregon Department of environmental Quality and the U.S. 
Environmental protection Agency to protect public health and the environment.  The biosolids will be 

tested and meet all the requirements for class b biosolids before they are applied.    

  

I will personally be out to survey the site and mark setbacks from wells, property lines, water sources 

and roadways. DEQ staff will also visit the site to ensure that all requirements are met prior to any 

application.   

  

I would be happy to meet with you personally or discuss over the phone any questions or concerns 

you may have about the application of biosolids. Please call me at   
(503) 829-5407  

  

You can also contact Paul Kenedy from Oregon Department of Environmental Quality with your 
questions or concerns. His number is 1(541) 687-7439.  

  

City of Molalla   
Wastewater Treatment Plant  

Lead Operator  

Jon Patrick  

  

  



                                                                       45 

 

  
  
  
  



                                                                       46 

 

  
  
  
  
  
  
  
  
  



                                                                       47 

 

 

 

Appendix F Proposed Site Authorization Information  
  
  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                                                       48 

 

 

 

 

 

 Biosolids Land Application Site Approval for City Of  

Molalla Wastewater Treatment Plant  

  

  

The City of Molalla would like to have the following site approved for biosolids application. The site 

is owned by Brad Johnson and zoned EFU. The field is used for hay. We intend to apply biosolids 
after the last cutting, or between cuttings.   

  

Site Information:  
  

Site Owner: Brad Johnson    
Address: 32113 S. Palmer Rd. Molalla, OR 97038  

Phone: 503-819-4173  

  

Site Location:   
  

  

Site: 14220 S. Macksburg Rd. Molalla, OR 97038  

Site Zoning: EFU  

Property Size: 42.53 Acres  

Net Property after Buffers: 28.8  

  

Nearest Residences:  There is a residence on the property. The nearest residence that is not on the 
property is approximately 200 feet from the application area.  There are also residences on the 

adjacent parcels. There are three residences across Macksburg road to the north of the property. There 

are four properties to the south across the railroad tracks. There are two to the West. We will leave at 
least 200-foot buffer from every well and a minimum of 10 feet from the fence line.   

   

Surrounding Property use: The surrounding properties are rural residences on larger parcels. The 
adjacent property to the South East is an open field. There are railroad tracks on the south side and 

Macksburg road on the north side.  

  

Buffer Areas: There will be a ten-foot buffer from the property line and a 20-foot buffer from the 

road on the Macksburg Road side. There will also be a buffer of a minimum of 75 feet to the creek. 
There will be a 200-foot buffer to any wells including the one on the site. The only well that was 

within 200 feet of the proposed application area was the well on the property. The next two closest 

wells are across the street and across the creek. They are both approximately 240feet from the 
proposed application area. We adjusted the application area to meet the buffer requirement for the 

well on site. See attached map with well locations marked on it.  

  

  



                                                                       49 

 

  
  

Agricultural and Crop Management Information:  
  
Intended Crop: The intended crop is hay.   
Nitrogen assimilative capacity of hay: 100 pounds of nitrogen per acre (based on Oregon State  

University Extension Service publications PNW 508-E and FG 63)  
Harvest method: baled hay and then pasture for cows  

Irrigation Practices: It will be irrigated intermittently to keep the grass green. It will not be irrigated 

after the biosolids application for a length of time to be determined later.  
Fertilizer use: It will be fertilized as needed in conjunction with biosolids application and not to 

exceed the nitrogen required.  
Application Timing: The City of Molalla will apply Biosolids from June until the end of September 

of each year. (Immediately after the hay is cut)  

  

Soil Information:  
 Soil Types:   22 Conser Silty Clay Loam  
     20 Coburg Silty Clay Loam  

See attached soil descriptions for more information  

      

Biosolids Land Application Information:  
  

Biosolids Characteristics: See attached lab results for information on nutrients, solids pH and 

metals. The tables below summarize the data.  

  

Parameter  

Biosolids  

Analytical Result 

(mg/kg)  

Arsenic (As)  7.88  

Cadmium (Cd)  2.39  

Chromium (Cr)  35  

Copper (Cu)  277  

Lead (Pb)  60.9  

Mercury (Hg)  1.76  

Molybdenum (Mo)  21.7  

Nickel (Ni)  20.9  

Selenium (Se)  4.06  

Zinc (Zn)  882  

  

  

 

 

 



                                                                       50 

 

Parameter/measurement 

unit  

Biosolids  

Analytical 

Result  

Sample Date  

Total solids, percent  9.2%  6/18/2012  

Volatile solids, percent  32.8%  6/18/2012  

TKN, percent  2.283%  6/18/2012  

NO3-N, percent  <0.027%  6/18/2012  

NH4-N, percent  0.576%  6/18/2012  

Phosphorus (P), percent  2.130%  6/18/2012  

Potassium (K), percent  0.050%  6/18/2012  

pH, standard unit  7.0  6/18/2012  

  

  

  

Public Participation Information:  
  
People with adjacent properties were contacted by mail. The letters were mailed on July 6th. A letter 
with my phone number was mailed explaining what biosolids are and showing the proposed 

application location. I will also attach a copy of the biosolids information flyer from the Oregon DEQ 
website. I talked with the neighbors in adjacent properties on May 2nd and 3rd, 2013 to verify well 

distances from the application site. See the attached mailing list and contacts as well as a copy of the 

letter.   

  

Comments and Complaints:  

One person Called me about the biosolids but did not leave any contact information in their message, 
so I am waiting for a follow up call from them. Another Person called on 6/12/13 and talked for 

about an hour about biosolids and the process of applications. She wanted to know how we keep it 
from contaminating ground water. Her name is Ann Gross. I explained that we did not apply 

biosolids until the water table was more than 48 inches from the surface. Another lady called but 
wouldn’t give a name and she just called to ask where it was going to be applied because she was 

having a hard time reading the map. She then asked if it would stink. I told her it might have some 
odor but not as bad as pig or chicken manure.   

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  



                                                                       51 

 

  
Names and addresses of neighbors and owner information from Clackamas 

County Tax Records  
  

 

  

  
  
  

 

 

 

 

 

 

 
 

  
  
  
  

 
Neighboring tax lot and property owner information 

  

map & tax lot owner co-owner co-owner  mailing address 
42E32  00100 PRICE JEFFREY H   13976 S MACKSBURG RD, MOLALLA, OR  9703 

42E32  00200 BODUNOV STEPAN F BODUNOV FENIA  13990 S MACKSBURG RD, MOLALLA, OR  97038 

42E32  00400 GOTTSACKER PATRICIA J JOHNSON LINDA L LANTZ DEBORA 

M 
PO BOX 1388, MANZANITA, OR  97130 

42E32  01000 DUNTON MICHAEL LYNN & DENISE 

MARI 
  29086 S HWY 213, MOLALLA, OR  97038 

42E32  00301 WILLAMETTE EGG FARMS LLC   31348 S HWY 170, CANBY, OR  97013 

42E32  03502 GINGERICH FAMILY LTD PRTNRS   PO BOX 910, CANBY, OR  97013 

42E32  00701 KIRK LOIS E   2326 SW MCGINNIS AVE, TROUTDALE, OR  97060 

42E32  00600 STEVENS TERRY & CINDY   29410 S MOLALLA AVE, MOLALLA, OR  97038 

42E32  00302 HUNT KENNETH N & WREATHA-JEAN   PO BOX 870, MOLALLA, OR  97038 

42E29D 

00401 
HUNT KENNETH N & WREATHA-JEAN   PO BOX 870, MOLALLA, OR  97038 

42E28  00901 NUNN CALVIN L & BETH A FOX-NUNN   14231 S MACKSBURG RD, MOLALLA, OR  97038 

42E28  01700 MORRISON LIANNE & ROBERT   14251 S MACKSBURG RD, MOLALLA, OR  97038 

42E28  01800 GROHS ANNA   PO BOX 1036, MOLALLA, OR  97038 

42E33B 00100 GROHS ANNA   PO BOX 1036, MOLALLA, OR  97038 

42E33B 00200 GROHS ANNA   PO BOX 1036, MOLALLA, OR  97038 

42E32  00300 JOHNSON BRADLEY R JOHNSON CONNIE LEA 32113 Palmer Rd. Molalla, OR 97038 

     



                                                                       52 

 

  
  
  
  
Vicinity Map with well locations for Tax lot 42E32 00300  

 
  

 



                                                                       53 

 

 



                                                                       54 

 

 

 



                                                                       55 

 

 



                                                                       56 

 

 



                                                                       57 

 

 



                                                                       58 

 

 



                                                                       59 

 

 



                                                                       60 

 

 



                                                                       61 

 

 



                                                                       62 

 

  

 



                                                                       63 

 

 

 

 

 

  
  

  

  



                                                                       64 

 

  

  

  

  

 

  
  
Appendix G Existing Site Authorization Information  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  



                                                                       65 

 

  



                                                                       66 

 

  
  



                                                                       67 

 

  
  
  



                                                                       68 

 

  



                                                                       69 

 

  



                                                                       70 

 

  



                                                                       71 

 

  



                                                                       72 

 

  



                                                                       73 

 

  



                                                                       74 

 

  



                                                                       75 

 

  



                                                                       76 

 

  



                                                                       77 

 

 



                                                                       78 

 

 



                                                                       79 

 

 



                                                                       80 

 

 



                                                                       81 

 

  



                                                                       82 

 

  



                                                                       83 

 

 



                                                                       84 

 

  
  



                                                                       85 

 

 



                                                                       86 

 

 



                                                                       87 

 

 



                                                                       88 

 

  
  



                                                                       89 

 

 



                                                                       90 

 

 



                                                                       91 

 

  
  



                                                                       92 

 

 



                                                                       93 

 

 



                                                                       94 

 

 

  
  



                                                                       95 

 

  
  
  
  
Appendix H: Spill Contingency Plan  
  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                                                       96 

 

 

 

                   2012 Biosolids Spill Contingency Plan  

For the City of Molalla   
  

Spills During Hauling:  
  
Amounts over 50 gallons:   

• Call Oregon Emergency Response System at 1 (800) 452-0311.   
• Call the Head of Public Works for the City of Molalla at (503) 793-7026.   
• Have him send the vactor trailer to suck up as much as possible.  
• Try to contain the Spill with berms.  
• Try to stop the leak.   
• If possible contain area with caution tape.  

  
Amounts under 50 gallons:  

• Put out berms or containment materials  

• Notify Head of Public Works for the City of Molalla at (503) 793 7026   Use vactor trailer to suck up 

the spill.  
• Apply absorbent material to remaining amount.  
• Apply lime to the surface after it is sucked up to kill pathogenic material.  

  

Spills During Loading:  
  
The truck will be parked on the dike between number one and number two lagoons. There will be a layer of liner 

material laid down on the dike prior to the truck driving in to load. Any spilled material will naturally flow back into 

one of the two lagoons. The remaining residue will be washed back into the lagoons with a hose to avoid nuisance 

conditions. See map of loading area.   

  

  
  

  



                                                                       97 

 

 

 

Notes:  
 Biosolids contain Pathogenic organisms. Avoid contact with skin. Always wash hands thoroughly after any contact.    

Spill containment Equipment:  
  
Check the spill containment equipment before start of hauling each day to make sure that everything is in the truck and in 

usable condition. It is also necessary to do a pre trip inspection on the vehicle every day before use.  

  
Checklist:  
  
4 spill containment booms  
1 50lb sack of lime  
2 50lb sacks of absorbent material  
1 copy of spill containment plan with contact info 1 exposure 

kit gloves suit face shield mask.  

  

  

  

  
  


	MolallaBSMPpart1
	BSMP final draft pdf part 4262014_Part1
	BSMP final draft pdf part 4262014_Part2

